

## FORM V

Prescribed by Government of India under

**DOCK WORKERS (SAFETY, HEALTH AND WELFARE) REGULATION, 1990**

[See Regulations 47 (1) and 51 (2)]

**Certificate of Initial & Periodical Test & Examination of Loose Gear**Test Certificate No. **SHEW/0466/2021**

(a) In case of Dock, wharf or Quay

Name of dock, wharf or Quay

where Lifting

Appliances are fitted:

(b) In case of Ship

Name of the Ship

Official Number

Call Sign.

Port of Registry

Name of Owner

Distinguishing Number of mark (1)	Description, Dimension and material of gear/device (2)	Number tested (3)	Date of test (4)	Test load applied (5) (Tonnes)	Safe working load (SWL) (6) (Tonnes)
SH 100 - 109	<p><i>Pilot Ladder with Wooden Steps and Rubber Steps with Thimble on Top</i></p> <p><i>Mfd As Per – Solas V/23, IOS 799 : 2004, IMO Resolution A. 1045 (27)</i></p> <p><i>Length of the Ladder : 2 Mtrs</i> <i>Manila Rope Dia : 18mm</i></p> <p><i>Wooden Steps : 2 Nos</i> <i>Wooden Step Size : 525mm x 115mm x 25mm</i> <i>Gap Between The Steps : 1 Feet</i></p> <p><i>Wooden Spreader : 1 Nos</i> <i>Wooden Step Size : 1800mm x 115mm x 25mm</i> <i>Rubber Steps : 4 Nos</i></p>	2 (two)	12.03.2021	0.75	0.5

7. Name and address of manufacture or suppliers :

**"MAZKO ENTERPRISES"****421, NARSHI NATHA STREET, MUMBAI - 400009.**

8. Initial test and examination certificate No. and Date :

-----

9. Name and address of public services, association company or firm or testing establishment making the test and examination.

**SEA HOOK ENGINEERING WORKS**

Shop No.1,BMC (C.S.No.94), Shree Mahapurush Mandir Marg,

(Gun Powder Road), Mazgaon, Mumbai – 400 010


Tel. (O) : 23755530, Email:seahook@rediffmail.com &amp; info@seahookew.in

10. Name and position of the Competent person in public services, association, company or firm or testing establishment.

**Mohammed Ameen Salim Nevrekar**

(Asst. Testing Incharge)

I certify that on the **12<sup>th</sup> Day of March, 2021** the above gear was tested and examined in the manner set forth overleaf; that the examination showed the said gear/device withstood the test load without injury or deformation; and that the safe working load of the said gear/device is as shown in column 6.

  
Signature of the Competent person.  
(See Note 2)

**41/8(61)/2113-DS Date : 22.04.2019**

Registration / Authority number of the Competent person

Date : **12-03-2021**